
Improtant - Please read these instructions fully before starting assembly

Bathroom storage cabinet





2

PLAN A

PLAN B

Both cases







1

12

13

14

15

8

9

10

17

18

19

20

21

22
26

26

2

3

4

5

7

16

16

11

25

25 23

24
26

26
25

25

6

Assembly Instructions

5



600 x 300 x 15 mm

1

1 581 x 293 x 15 mm

1

8

505 x 290 x 35 mm

1

2 561 x 258 x 12 mm

1

9

505 x 290 x 35 mm

1

3 550 x 270 x 12 mm

1

10

565 x 290 x 35 mm

1

4 511 x 35 x 15 mm

1

11

565 x 290 x 35 mm

1

5 529 x 259 x 3 mm

1

12

110 x 20 x 20 mm

1

6 529 x 259 x 3 mm

1

13

511 x 35 x 15 mm

1

7 529 x 242 x 3 mm

1

14

6

Assembly Instructions



529 x 242 x 3 mm

1

15 300 x 79 x 12 mm

1

22

528 mm

2

16 300 x 79 x 12 mm

1

23

465 x 252 x 12 mm

1

17 300 x 79 x 12 mm

1

24

465 x 252 x 12 mm

1

18

465 x 252 x 12 mm

1

19

465 x 252 x 12 mm

1

20

300 x 79 x 12 mm

1

21

φ10 x 180 mm

4

25

168 x 78 x 12 mm

4

26

7

Assembly Instructions



Step 1

Step 2

8

Assembly Instructions

Cam Bolt x 4

A

Cam Bolt x 3

A

4 5

A

A

A

A

A

A

A

Cam Lock x 3

B

8*30mm Dowel x 2

C

11

11

10
C

C

B

B

B



Step 3

Step 4

9

Assembly Instructions

Cam Lock x 2

B

8*30mm Dowel x 3

C

Cam Lock x 2

B

8*30mm Dowel x 3

C

B

B

C

C

C

10

4

4

5

10

11

11

B

B
C

C

C



Step 5

Step 6

10

Assembly Instructions

Cam Bolt x 2

A

A

A

2 3

Magnetism Mass x 1

G

4*30mm Screw x 2

P

P
P

6

6

7
7

G



Step 7

Step 8

11

Assembly Instructions

Cam Lock x 1

B

Cam Lock x 1

B

7

2

2

3

7

B

B

8*30mm Dowel x 1

C

8*30mm Dowel x 1

C

C

C



C

C

Step 9

Step 10

12

Assembly Instructions

Cam Bolt x 4

A

Wall Fixing x 1

K

A

A

1

1

Cam Lock x 4

B

8*30mm Dowel x 6

C

B

B
C

C

B

B

C

2

3

7

A

AK

4*35mm Screw x 3

D

C

D
D

D



Step 11

Step 12

13

Assembly Instructions

Cam Bolt x 4

A A

A

8*30mm Dowel x 4

C

A

A

8

8

2

3

4*35mm Screw x 4

D

D

D

D

D

C

C

C

C

Magnetism Mass x 1

G

G



Step 13

14

Assembly Instructions

Cam Lock x 4

B

8*30mm Dowel x 4

C

C

C

B

B

B

B

8

3

2

5

4

C

C



Step 14

15

Assembly Instructions

2.5*12mm Screw x 24

I

I
I

I

I

I

I
I

I

I

I

I

I

I
I

I

I
I

I

I

I

I

I

I

J

J

J

J

12*1mm Iron Washer x 4

J

12

13

14

15

16

16

I



Step 15

Step 16

16

Assembly Instructions

Cam Bolt x 8

A

21 22

22

23 24

24

A

A

A

A

A

A

A

A

Cam Lock x 4

B

8*30mm Dowel x 4

C

C

B

C

B

C

B

C

B

25

26

25

26
25

2626

25



Step 17

Step 18

17

Assembly Instructions

22

21

Cam Lock x 4

B

8*30mm Dowel x 4

C

CB

C

B

CB

C

B

25

26
25

26 24

23
25

26
25

26

Cam Bolt x 8

A

17 18
A

A

A

A

8*30mm Dowel x 8

C

C

C

C

C
A

A

A

A
C

C

C

C



Step 19

Step 20

18

Assembly Instructions

17
18

17
18

O

H

EE

F

F

Hinge x 4

O

O

EE

H
O

E
E

O

E
E

3.5*12mm Screw x 8

E

Handle x 2

F

Metal Plate x 2

H

Cam Lock x 8

B

B

B B

B

B

B
B

B

21 24

2322



Step 21

19

Assembly Instructions

Hinge x 4

O

3.5*12mm Screw x 8

E

Handle x 2

F

Metal Plate x 2

H

19
20

F

H

H

O

E
E

O

E
E F

O

EE

O

EE

Plan A or plan B is up to you.
If you choose plan A (shelf on the top), please follow step 22-A ~ step 26-A.
If you choose plan B (shelf on the bottom), please follow step 22-B ~ step 26-B.



20

Assembly Instructions

3.5*12mm Screw x 8

E

O
E

E

Step 22 - A

A

19 4

2

17 E

E

E

E

E

E

E

E



21

Assembly Instructions

Step 23 - A

A

3.5*12mm Screw x 8

E

O
E

E

E

E

E

E

E

E

E

E
3

5

18

20



22

Assembly Instructions

Step 24 - A

A

Step 25 - A

A

Shelf Bracket x 4

M

M

M 20

19

19

20

17

18

9

17 18



23

Assembly Instructions

Wall Plug x 1

L

WALL

L

L

Step 26 - A

A



24

Assembly Instructions

Step 22 - B

B

3.5*12mm Screw x 8

E

O
E

E

2

3

5

19

4

17

E

E

E

E

E

E

E

E



25

Assembly Instructions

Step 23 - B

3.5*12mm Screw x 8

E

O
E

E

E

E

E

E

E

E

E

E 20

18

3

5

B



26

Assembly Instructions

Step 25 - B

Shelf Bracket x 4

M

M

M
20

19

19

20

17

18

9

17 18

Step 24 - B

B

B



27

Assembly Instructions

Wall Plug x 1

L

WALL

L

L

Step 26 - B

B



Step 27

28

Assembly Instructions




